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1. KK A
Body A
BRHES NKN=—vEE ki &h & B % i &
Ref No Parts No Parts Name Q' ty Rel.'narks
1 2940015 AN—BH A5 — 8
Cover [ixing collar
2 2970026 #®BR7 L—4(L) 1
Back frame (L)
3 2900108 o—s—@EE7ay 7 (1) 1
Roller fixing block
4 0060076 BEtT—5— | M91Z60GV4LG
Drive motor
5 0061101 Bi#t—5—F¥vAvE 1 MY9GIB
Drive motor gear head
] 2970029 E—HF—N—2A 92
Motor base
7 2900114 ET—HF—T—1— 1
Motor pulley
8 0011011 VI b 1 M-23
Y-Belt
9 2900108 o—s—@EE7ay 7 (1) |
Roller fixing block (1)
10
11 2900030 TU—ALIEAZ YT b 5
Frame fixing shaft
12 2970025 7 L—A4(R) 1
Back frame (R)
13 2970024 Bi@ 7 L—A (L) 1
Front frame (L)
14 2900110 Friar7ovs (1) 1
Tension block (1)
15 2900113 Frarhs— . 2
Tension collar !
16 2900112 FriaAFAH 2
Tension hold bar
17 2900110 FriaryZay sl 1
Tension block (2)
18 2970023 M7 L—A(R) 1
Front frame (R
19 2970038 BIENSFIAT— 1
Operation panel stay
20 2970046 TRt H—7L—bAN— 1
Sensor frame cover
21
22 2970020 o4 —7L—A F 1
Sensor [rame A
23 2900807 s el PRy« B 4
Sensor frame collar
24 2970022 JL—4LtE 1
Frame base
25 2970043 TFRIAN—(R) 1
Lower cover
26 0018531 FASwF TSy 8
Nylatch plunger ‘
27 0018530 FA4FyFFaAy b 8 }
Nylatch grommet
28 2970018 wEHN— 1
Back cover




1. &K A

Body A
REES N—YgES i & B % " =
Ref No Parts No Parts Name Q' ty Remarks

29 2970019 w5 25— ]
Front cover

30

31 0008008 TIx AT — 4
Adjuster

32 2970039 B|ENFRIAT— 1
Power panel stay

33 0008505 FyrAY— 4
Caster

34 2970044 FHIHN— (L) 1
Lower cover (L)

35

36

37 0083575 AARNE M8 x 20 8 i st 4
Hex. bolt Coating

38 0087225 YRR M8 16 a=—sno
Plain washer Coating

39 0082182 T LAANATI B M8 x 25 16 a=sn
Hex. bolt with washers Coating

40 0060076 AATRAERIL B M6 x 25 4 £ &
Hex holed bolt Accessories

4] 0060076 g M6 4 118 &
Plain washer Accessories

42 0060076 INFRJER M6 4 518 &
Spring washer Accessories

43 0060076 ~Aty Mb 4 1B
Hex. nut Accessories

44 0086445 Aty b M8 4 AT A
Hex. nut Stainless

45 0083135 AARSIEAFD M6 x 12 2 ATV A
Hex. nut Stainless

46

47 0084688 AARIL b M8 x 80 2 =40
Hex. bolt Coating

48 0083114 ARANRSIEAFD M4 x 6 4 ATV A
Hex. holed set screw Stainless

49 0082188 T AARARI B M8 % 15 3 a-=—s0
Hex. bolt with washers Coating

a0 0080647 MmhFT M5 x 10 B ATV A
Flush screw Stainless

51 0082184 T LARARIE M8 x 35 b et Bt
Hex. bolt with washers Coating

52 0083631 ARl b MI0xT5 4 s Mty
Hex. bolt Coating

53 0087125 INFES M8 8 by K7 1 |
Spring washer Coating

54 0086425 ~AaFw b M8 R b iasnl. i m
Hex. nut Coating

55

56 0082404 tLARARIE M10x 20 4 ATV A
Hex. bolt with washers Stainless
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Body A
BHES K=V ES & & B/ % - x5
Ref No Parts No Parts Name Q' ty Remarks

57 0087228 qlﬁiﬁ M16 4 =40
Plain washer costing

58 0086428 ~Aary bk M16 4 o=,
Hex. nut costing

59 0086009 T ARRATAT R B M8 x 15 16 g
Hex. holed bolt with washers costing

60 0082633 T ARFTRNFY M4 x 10 10 ZO—Unh
Pan screw with washers costing

6l 0082204 L LAANRARIE M10 % 20 6 a=—xrno
Hex. bolt with washers costing

62 0087144 NEXER M6 8 ATV A
Spring washer Stainless

63 0087226 TR M10 8 a=s0o
Plain washer Cos[ing

64 0083890 ~ARIVE M3 x 28 4 FF e
Hex. bolt Stainless

65 0087245 PR M8 4 ATV A
Plain washer Stainless

66 0087145 JAES: L M8 4 ATV A
Spring washer Stainless

67 0081363 bS5 ANFY M6 x 12 4 A Fi g
Truss screw costing

68 0081447 kT AMNRY M5 %10 4 AFVA
Truss screw Stainless

69 0087351 by ) M5 4 AT VA
Toothed lock washer Stainless

70 0087126 INFER M10 4 a=xr70
Spring washer costing

71 0086426 vay: M10 4 b ey R
Hex. nut costing

72

73 2900988 o771l 2
Profile

T4 0082380 T AARARI B M8 x 20 8 ATV A
Hex. bolt with washers Stainless

75 2970027 mEs (ACHR) 1
Wiring board (AC)

76 2970036 ACH% M@ hN— 1
Wiring board cover (AC)

7 2940072 AMP PCB-BOX |
PCB box

T8 2940073 AMP PCB-BOX7% 1
PCB box cover

79 2970028 fog (DCR) 1
Wiring board (DC)

80 2970037 DC%H MsiiNn— 1
Wiring board cover (DC)

81 0082633 RN & S e M4 x 10 20 74 E_I—A
Pan screw with washers costing

82 0082170 wAhARATIVE M6 x 15 3 =4
Hex. bolt with washers costing

83 0055104 koA 1 |1N220~240V, OUT100Y-150VA
Transformer (dgit)

84 0082773 b BATEARINR D M6 15 2 hu ey i
Pan screw with washers costing
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2. Xk B

Body B
REES N—VES il & B # =1 =
Ref No Parts No Parts Name Q' ty Remarks
| 2940103 HAT—7% 1
Frame product cover (A)
2 2970021 trg—7b—A (L) 1
Sensor frame B
3 1
4 2000104  [BEO—5—# ! ;
Drive roller shaft [
5 2900101 WEhn—5— 1
Drive roller
] 2970045 LRI =T L —LhN— 1
Sensor frame cover
7 2940049 RS B 2
Center product guide
8 2970032 BESEHA B (R) 1
Rear product guide (R)
9 2970034 A& A 1 F(R) 1
Front product guide (R
10 2970033 BB E(L) 1
Rear product guide (L)
11 2970035 M K (L) 1
Front product guide (L)
12 0054156 o 4— 2
Sensor
13 2970047 )RR (1) 1
Belt guide plate(l)
14 0087531 cuzy 4 o200 ATV A
C-ring
15 0000312 N7 4 620471 5
Bearing |
16 2900105 Friaro—7—# 1 \
Tension roller shaft
17 2900102 R [ n B ey 1
Tension roller
18 0011591 ~J) R 1 3320 %540
Belt
19 0087530 cuxy 4 dpls AFLA
C-ring
20 0000217 KT Y 4 630271
Bearing
21 2900106 Fo—5—# (A 1
Lower roller shaft (A)
22 2900103 TR —7— 1
Lower standard roller
23 2970042 A= (L) 1
Cover (L)
24
25 2940037 SiTRE Oy Y 1
Warping prevention stay(l)
26
27 2970041 E@lAN—(R) 1
Cover (R
28 0087225 T M8 2 o il )

Plain washer
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Body B
REES N—=—VEE i1 &h B K
Ref No Parts No Parts Name 'ty Remarks
29 0085491 AR R M8 x 120 |
Hex. holed bolt
30 0086444 Aty b M6 8 AT LA
Hex. nut Stainless
31 0087352 P48: 30 M6 16 AT LA
Toothed lock washer Stainless
32 0086010 T ARANARARI - M6 x 20 2 AT A
Hex. holed bolt with washers Stainless
33 0081047 Mspw M5 % 10 6 ATl A
Flush screw Stainless
34 0081465 kT ANFRT M6 x 16 8 ATV A
Truss screw Stainless
35
36
37 0082823 R & AV S S M3 x20 4 b7 % b gl P 4
Pan screw with washers Stainless
38 0081462 bo AINFT M6 x 10 8 ATV A
Truss screw Stainless
39 0086011 T ARSAAARIL - M6 x 30 4 ATV A
Hex. holed bolt with washers Stainless
40 0082380 TLAANHBRI M8 x 20 3 ATV R
Hex. bolt with washers Stainless
41 0082206 T LARARI B M10x 25 6 A=
Hex. bolt with washers coating
42 0086625 (s BVE/ & b R o M8 1 g Bty o5
Lock nut coating
43 0086012 T AANAARSRIL M8 x 30 1 ATV A
Hex. holed bolt with washers Stainless
44
45 2970048 ~J hEITE (2) 1
Belt guide plate (2)
46 2900117 FRRto—5— (AF>L2R) 1 ATV A
Lower standard roller Stainless
47 2900516 gir7ovsikdhs—
Collar
43 2900538 fEiTHE IOy (2) 1
Warping prevention stay(2)
49 0000652 SAN-08h 5—tv k 2
SAM-08 Collar set
50 0087351 PN )8 M5 4 AT A
Toothed lock washer Stainless
51 0081447 [N = 3 M5 x 10 4 ATV A
Truss screw Stainless
52 2940068 Ay Br—7IAN— 1
Head cable cover
23 2940049 shrm@ A1 E (R) 1
Center product guide (R)
54 2940049 sl H A B (L) 1
Center product guide (L)
55 0086260 AT MBx 15 4 iR R
Hex. bolt Plastic
56 0086951 AV b bVl o M6 4 LY
Hex. nut Plastic
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Parts No

2900506

0081463

9. &{k B

8
Fpo—7—# (
Lower roller shalt

I ANFY

Truss screw

Body B
&

Parts Name

B)
(B

M6 % 12

i x
Remarks
AFvbVA
Stainless
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Electric equipments

REHES N=vEE il & & M " £
Ref No Parts No Parts Name Q' ty Remarks
1 2970052 RNENV—I 1
panel seal
2 2970161 LEDAAR—H— (k) 1
LED spacer (upper)
3 2970162 LED##% 1
LED board
4 2970160 LEDAAR—Y— (F) 1
LED spacer (lower)
5 2970040 HREN R 1
Operation panel
b 2970163 Ry b 1
Liquid crystal unit
T 2970164 FUHIINAA o HE 1
Digital main board
3 2970052 B"iE/ RIS —) 1
Power supply seal
9 0050106 B’EAM v F 1 ABA-216-1 AC100V
Power supply switch
10 0057303  |uH—>#ua—n 1 [Rv2dyNzoss 10k
Return volume
11 0050170 F—t LRI YF 1 A165K-AZML
Key select switch
12 0060913 E—F—aA T Y- 1
Motor condenser
13 0052910 ta—XAssy 1 TF-10
(0052852) Fuse Assy FGBO125V5A ¢ 6. 3
14 2970165 E—#—1arbo—)LER 1
Motor control circuit board
15 0052604 HFRTFE | T10-6P
Power terminal frame
16 0056301 JAXT4NET— 1 ZAC2205-00U
Noise filter
17 2970166 FT—&—arbo—)1/FER 1
Motor control I/F circuit board
18 0053067 HIFEER 1 BWS-245X-U
Power supply board
19 0053470 |3 bro—nae S, - |
Control circuit board
20 2970168 ¥z bk 1
Duct
21 0052601 HWFE 1 T10-14P
Terminal [rame
22 0053066 R | LDAIOF-5
Power supply board _
23 2970167  |ampam QG4 ~75%A:(9; 1
Board
24 0080919 m/hx M3 x 10 b
Flush screw
25 0057626 AR —tf— M3 %8 4
Spacer
26 0057639 A A—4— M3 %20 b
Spacer
27 0080923 Mm/hx M3 %20 2
Flush screw
28




